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1. ARSI '3 H PR B B2 v 5t A v v A ] o A R (ST o

(All data issued by GRGTest are traced to National Primary Standards and International System of Units(SI).) %,

2. RECRAO M UCHARE A28, WA BE RIS EL5 S TAE H A o (The result is ONLY validdor theiy,

tested sample, please feedback to us within 15 working days if you have any question.)

3. AR G FATME 1k, RS -G IR R A, AR R IR R 2R

(Each report has a unique number. The suffix of "-Gx™ will be added to the number as a replacement:of the old
version. The original report will be officially invalid once the new report number is issued.

4 RFE PR R AVFRZE FIESR, NS, L “P” AR “Pass” ¢ “F” UK “Fail” .
(In'the datasheet, MPE & determination is only for reference , "P" represents "Pass® and “F" represents "Fail".)
5 AV 15 A A 4 (Reference documents for the Test):

GRGJL.WI-CD-09-801-2011 47 S kT /A% 5 R i B v Q
5
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- &
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6 Y Far LA P 74 5 T 5 7V (Main Standards,0f Measurement Used in the Test.):
A | A B SRS R HORHHAT
Description / Model Serialﬁl}iﬁ. Certificate No. Due Date Technique Character
, st J201504168036-
0 EL Y /1D- 1. .
M i £/1D-C150MXE, T, 08136975 304-0011 2016-11-11 MPE:£5um
| z
1] h b E_F[/ %
BRIy e L AR L ZH0020 CYY201600468 2017-07-04 MPE: (1+L/100)um
1IX13¢ :
& &>

%

7oK Hb p5 . 3RBE 214 (Place and environmental conditions of the test):

i T S N i 21 C X i 60 %
PR KRR R
Place Temperature Relative Humidity

8.7 W & W I [m)fr) 1 AR, IR AL 4% 52 BrAE FH AR 1 32 0E

Suggested test interval is 1 year or it can be altered depending on the actual usage of the user.
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Appearance: N
S
2SS
Dimension measurement:
RAfACE R[S SSfE | R s |
34 Cmm) (mm) (mm) PIF)
Size-code Specifications |Measured value U(k=2) Conclusion
A 17.6 ;0'02 17.614 0.005 AL
- &
B 10 50'02 10.020 0005 Y P
0 "
C1 05 0.48 0.01" P
0 ‘ B
C2 25 o 2.46_ 0.01 P
&
+0.05
D 35, | 43.50 0.01 P
0
E 12, % 12/00 0.02 P
2
F 13.97 30'05% 13799 0.01 P
G 196 go'& 19.600 0.005 P
\ .
& +0102
HL | 48 4.79 0.01 P
H2 6 ;0'02 6.009 0.005 p
<
0
K 22.7 o 22.696 0.005 P
§ 0
\ L 1070, 0.998 0.005 P
A 0
&Q}\ M 182 ., 1.813 0.005 P
2 0
X N 25.95 . 25.94 0.01 P
s 0
0 47 o3 4,67 0.01 P
S 45 30'03 452 0.01 P
0
T 16, 15.982 0.005 P
§ 45°_+3300,' 45°10 10’ p
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Notes: f :

5 (A2

Lhits (Comelusion): FTALIIIH 7 2 b A 2K
LA L RS AN 2 8 2 ch b v AN 2 132 3Fe LB 25 38 240 04 95 %6 I AR AL 25 TR 1k
Theﬁexpanded uncertainty is given in the report by the standard uncertainty multiplied by the
proebability of about 95% when the factor k.

Q&SZ.WJE (Reference document)

& JJF 1059.1-2012 & AN 32 L PP AE 5 R0R

A, (JJF 1059.1-2012 Evaluation and Expression of Uncertainty in Measurement)

& BHAFE K B T2 1EC60061-3-2007 KT AT Jis K A 56 HE L Al e Pk (R s R 58— 3050 R
(ILHEZ7%)
Technical indicators source:- Lamp caps@and holders together with gauges for the:control of
interchangeability and safety —Part 3: Gauges (Just for reference)
451 55 M AN TECNASTA TG A
Angle measurement is not within the scope of CNAS approval
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